
ME R ID A © 2 0 2 5
  

ONE-SIXTY FR LITE III – AM1
ONE-SIXTY LITE III – AM1
ONE-FORTY LITE III – AM1

No. Item No. Item Detail information Pieces Torque 
Nm

1 A 2 16 10 0 0 0 2 1 1 CABLE GUIDE for headtube 1

2 A 2 1 6 1 0 0 0 2 2 7 MOUNT for tube/accesoires 1

3 A2298000004 SCREW M5x0.8 L15mm 4 8~10

4 A 2 1 6 1 0 0 0 0 7 9 COVER for service opening 1

5 A 2 3 0 0 0 0 0 2 3 1 SCREW M3x0.5 L8mm 1

6 A 2 16 4 0 0 0 0 6 2 MOUNT ISCG-05 1

7 A 2 2 9 8 0 0 0 10 7 SCREW M6x1 L12mm 1 6~8

8 A2292000008 WASHER OD10mm ID6.2mm H3mm 2

9 A 2 2320000 42 MOUNT Mount for chain guide 1

10 A 2 232000028 CHAIN GUIDE for 28T-36T 1

11 A 23000004 8 4 SCREW M4x0.7 L10mm 1 1,5~2

12 A 2 2 9 2 0 0 0 10 6 WASHER OD10mm ID6.2mm H0.5mm 2

13 A 2 2 9 8 0002 24 SCREW M6x1 L16mm 2 6~8

14 A 2 1 1 6 0 0 0 2 3 9 PROTECTOR 1

15 A 2 3 0 0 0 0 0 318 SCREW M4x0.7 L12mm 3 3~5

16 A 2 1 3 6 0 0 0 0 76 MOUNT PM200 1

17 A2298000409 SCREW M6x1 L12mm 3 11~12

18 A 2 1 5 8 0 0 0 0 7 8 PROTECTOR for chain stay 1

19 A 2 2 5 8 0 0 0 1 1 7 CABLE PLUG for brake 1

20 A 2 1 9 1 0 0 0 2 3 1 HEAD SET Acros AIX-586 1

21 A 2 3 5 8 0 0 0 1 3 1 PROTECTOR for down tube 1

22 A 2 3 5 8 0 0 0 1 32 PROTECTOR for down tube 1

23 A 2 3 6 2 0 0 0 1 2 1 PROTECTOR for seat stay 1

24 A 2 0 0 2 0 0 0 1 3 5 THRU AXLE
EXPERT TR; L=178.5mm M12x1 
TL=13.5mm

1

25 A 2029000034 TUBE foam; ID5mm L600mm 2

26 A 20290000 42 TUBE foam; ID6mm L600mm 1

27 A 2 3 1 1 0 0 0 1 0 2 RD-HANGER UDH 1

No. Item No. Item Detail information Pieces Torque 
Nm

27
27

4

5

15
14

18

1

2

3

3

19

17

17

17

16
6

7

13

13

10
11

8

8

12

12

20

20

20

20

9

21

22

23

3

3

24

26 25

20


